TT BIKE ASSEMBLE PARTS

There're varies tools such as wrench in the TSR
tool box. And the bike assembling kits contains
all the parts with the illustration that allows
you to find it accordingly.

TOOLBOX BIKE ASSEMBLING KITS

YVVT  TUTT "h

o0 Loo
o aD
o aP s &
EiE
EiEA

© ©
© (o
©

([ T > "

m o

Above are the tools and parts that you will need in bike assembling and adjustment.
Please follow the instructions of the manual.

10



TT BIKE ASSEMBLE PARTS LIST

QTY QTY QTY

A Stem adjustment D Stem bolts H Computer mount 2
Al.Front cap 1 D1:Bolt M5*20mm 2
A2.Stem extension A 1 D2.Bolt M5*25mm 2 I Fork fixer kits
A3.Stem extension B 1 D3.Bolt M5*30mm 2 I1.Wrench adapter 1

D4.Bolt M5*35mm 2 12.Fork bolt 1
B Aero bar kits D5.Bolt M5*45mm 2 13.Steerer tube lock spacer 1
B1.Thick arm pad (L) 1 D6.Bolt M5*50mm 2
BZ.Th?ck arm pad (R) 1 J Hole plugs
B3.Th!n arm pad (L) 1 £ Aero bar holts J1.Extension barendplug 2
B4.Thin arm pad (R) 1 E1.Bolt M6*35mm 4 .

J2.Rear derailleur cable plug 1

B5.Arm pad plate (L) 1 E2.Bolt M6*16mm 4
B6.Arm pad plate (R) 1 E3.Bolt M6*12mm 4
B7.Extended plate (L) 1 E4.Bolt M6*75mm 4 K Rear derailleur hanger 1
B8.Extended plate (R) 1 E5.Bolt M6*65mm 4
B9.Arm pad mount (L) 1 E6.Bolt M6*45mm 4 L Seat post
B10.Arm pad mount (R) 1 L1.Seat post clamp 1
B1l.Extension barclamp (L) 1 F Aero bar mandrel bolts L2.Rubber bung 1
B12.Extension bar clamp (R) 1 F1.Bolt M6*80mm 4

F2.Bolt M6*50mm 4 M Supplied tools
C Aero bar adjustment M1.Sheet wrench (No.10) 1
C1.Washer (1.5 mm) 4 G Brake kits M2.Hex key (No.2.5) 1
€2.Washer (3 mm) 28 G1.Screw M5*14mm 4 M3.Hex key (No.5) 1
€3.0val plate 2 G2.Screw M5*16mm 4 M4.5Nm Torque Wrench Set 1
C4.Riser (30 mm) 2 G3.Screw M5*18mm 4
C5.Riser (5mm) 6 G4Washer2mm 4 N Di2 Accessories
C6.Riser (20 mm) 4 G5.Washer 4 mm 4 N1.Di2 battery charger 1

G6.Rear brake barrel adjuster 1 N2.Di2 disassemble wrench 1

GT7.Front brake barrel adjuster 1

O.DARE paper tape 1
P.Carbon friction grease 1
Q.Front wheel quick releasé

1





